Product Quantity

N° 1 Fuel Tank Assembly, Matt Silver Ice

Quantité recommandée : 1 • Includes Heat Pads, items 2, 3, 4 • Badges & Decals, items 19, 20 • > 897562

1316,50  each

N° 1 Fuel Tank Assembly, Crystal White

Quantité recommandée : 1 • Includes Heat Pads, items 2, 3, 4 • Badges & Decals, items 19, 20 • 897563 >

1393,96  each

N° 1 Fuel Tank Assembly, Phantom Black

Quantité recommandée : 1 • Includes Heat Pads, items 2, 3, 4 • Badges & Decals, items 19, 20 • > 897562

1316,50  each

N° 1 Fuel Tank Assembly, Matt Jet Black

Quantité recommandée : 1 • Includes Heat Pads, items 2, 3, 4 • Badges & Decals, items 19, 20 • 897563 >

1416,46  each

N° 1 Fuel Tank Assembly, Matt Storm Grey

Quantité recommandée : 1 • Includes Heat Pads, items 2, 3, 4 • Badges & Decals, items 19, 20 • 957742 >

1416,44  each

N° 2 Heat Pad, Fuel Tank, Centre (T2401641)

Quantité recommandée : 1

48,38  each

N° 3 Heat Pad, Fuel Tank, LH (T2401642)

Quantité recommandée : 1

24,19  each

N° 4 Heat Pad, Fuel Tank, RH (T2401643)

Quantité recommandée : 1

24,19  each

N° 5 Fuel Pump, 3.5 Bar (T2400735)

Quantité recommandée : 1

450,00  each

N° 6 Seal, Fuel Pump Module (T2401887)

Quantité recommandée : 1

7,12  each

N° 7 Location Plate, Pump (T2400562)

Quantité recommandée : 1

31,26  each

N° 8 Screw, Torx, P/H, M6 x 20, Slv (T3331234)

Quantité recommandée : 6

4,34  each

N° 9 Seal, Fuel Filler Cap (T2405034)

Quantité recommandée : 1

6,25  each

N° 10 Rubber Bush (T2400446)

Quantité recommandée : 2

2,72  each

N° 11 Turned Spacer, Tank Mount (T2401070)

Quantité recommandée : 1

6,76  each

N° 12 Bolt, HHF, Lghtd, M6 x 105, Slv (T3205079)

Quantité recommandée : 1

2,68  each

N° 13 Bracket, Fuel Tank, Front Mount (T2405920)

Quantité recommandée : 1

8,78  each

N° 14 Screw, Cap/Hd, M6 x 20, Slv (T3050334)

Quantité recommandée : 2

1,22  each

N° 15 Washer, 6.4 x 14 x 1.6 (T3555004)

Quantité recommandée : 2

1,02  each

N° 16 Grommet, Castellated (T3020601)

Quantité recommandée : 2

3,07  each

N° 17 Flanged Sleeve, 6.4 x 9.6 x 13.4 (T3010710)

Quantité recommandée : 2

2,93  each

N° 18 Bolt, RHHF, M6 x 25, Slv (T3200190)

Quantité recommandée : 2

2,17  each

N° 19 SPR KIT, TANK BADGE, 140MM, COL 4 (T2409039)

Quantité recommandée : 1 • Matt Silver Ice Tanks

110,20  each

N° 19 SPR KIT, TANK BADGE, 140MM, COL 2 (T2409024)

Quantité recommandée : 2 • Black, White & Matt Storm Grey Tanks

53,05  each

N° 20 DECAL, FUEL TANK, COLOUR 2 (T2402272)

Quantité recommandée : 1

46,18  each

N° 21 DRAIN HOSE, FUEL TANK (T2401844)

Quantité recommandée : 1

10,22  each

N° 22 Pad, Rubber (T2400641)

Quantité recommandée : 2

2,27  each

N° 23 Infill, Fuel Tank, LH, Moulding (T2405916)

Quantité recommandée : 1

13,40  each

N° 24 Infill, Fuel Tank, RH, Moulding (T2405917)

Quantité recommandée : 1

14,46  each

N° 26 Spring Clip (T2405929)

Quantité recommandée : 2

2,87  each

N° 27 Fuel Level Sender, Tube Type (T2405926)

Quantité recommandée : 1

143,71  each

N° 28 ETIQUETTE (T3908400)

Quantité recommandée : 1

5,27  each

N° 29 Label, Running In (T3900390)

Quantité recommandée : 1

4,32  each

N° 31 Nut, Captive, M5 (T3350129)

Quantité recommandée : 2

2,60  each

N° 32 Screw, But/Hd, M5 x 14, Slv (T3330943)

Quantité recommandée : 2

4,15  each

N° 33 Rubber Pad, 25 x 25 x 20 (T3660149)

Quantité recommandée : 2

6,01  each
Voir le panier

Description

Réservoir Carburant et Pompe Street Triple 765RS (VIN de 800262 à 965682), pièces détachées d’origine.